Official Statement is delivered in final form. Under no circumstances shall this Preliminary Official Statement constitute an offer to sell or a solicitation of an offer to buy nor shall there be any sale of these

This Preliminary Official Statement and the information contained herein are subject to completion or amendment. These securities may not be sold nor may offers to buy be accepted prior to the time the
securities in any jurisdiction in which such offer, solicitation or sale would be unlawful prior to registration or qualification under the securities laws of any such jurisdiction.

PRELIMINARY OFFICIAL STATEMENT DATED JUNE 11, 2019

NEW ISSUE RATINGS:
BOOK-ENTRY-ONLY See “BOND RATINGS” herein
[...]
The Department is an enterprise fund of the City and provides water, stormwater and wastewater services
for approximately 1 million people in an eight-county area. The Department is responsible for
engineering, operations, financial management, and billing and collections for all services.

The Director of the Department reports to the City Manager. The Director has six primary direct reports —
Water, Wastewater, Stormwater, Customer Service, Finance/Performance Management, and
Engineering/Contracting. Additional reports include administrative functions.

Wastewater services are funded entirely by user fees charged to customers based upon their use of the
product or services. In preparing this Report, Burns & McDonnell reviewed the Department’s policies,
practices, procedures, and conducted field observations and interviews of employees at various facilities.
Based on these interviews, reviews, and observations, it is our opinion that the Department is suitably
organized, managed, and operated by qualified personnel in a responsible manner.

SYSTEM DESCRIPTION

The Department is responsible for the planning, construction and operation and maintenance (O&M) of
the sanitary sewer system that is composed of a network of gravity and pressure sewers, pump stations,
and treatment facilities (collectively, the “WWTF”) serving Kansas City and certain surrounding areas.
One of the Department’s primary responsibilities in operating and maintaining the sanitary sewer system
and facilities is to comply with state and federal environmental regulations. As part of that responsibility,
the Department administers an industrial waste program to regulate industrial wastewater sources to
protect downstream sewer facilities.

The Kansas City sanitary sewer system serves approximately 166,000 customer accounts in 320 square
miles, including neighboring areas outside the City, and serves 27 surrounding communities and sewage
districts on a contractual basis, 21 of which are on a wholesale basis and 6 are on a retail basis. The
Department currently maintains about 2,300 miles of sanitary sewers and about 600 miles of combined
sewers, 40 wastewater pumping stations, 15 flood pumping stations, 3 effluent pumping stations, and 6
wastewater treatment facilities. The combined sewers transport both sanitary flows and, during rainfall



S\
BURNSNVISDONNELL

Mr. Sean Hennessy

City of Kansas City, Missouri
June 11, 2019

Page 3

events, includes some quantity of stormwater flows. The combined sewers serve an area south of the
Missouri River of about 56 square miles. All wastewater transported to the City’s treatment plants
receives secondary treatment in compliance with federal and state environmental regulations.

Biosolids, the stabilized product generated from treatment of wastewater, are used in land application, at a
City-owned facility, in the cultivation of non-food agriculture. These activities meet the United States
Environmental Protection Agency (the “EPA”) treatment and pollutant content criteria Part 503.13.
Properly treated biosolids can be safely recycled and applied as fertilizer to sustainably improve and
maintain productive soils and stimulate plant growth. Biosolids are used as natural fertilizer to improve
the quality of land for agriculture and increase crop yields. The crops harvested, soy beans and corn, are
most generally used as sources of alternative energy, namely bio-diesel and ethanol.

Systemwide Projects and Initiatives

The Department Division Manager indicated that there are currently approximately 135 projects across
the utility, including 50 in-house design build projects, 50 CIP projects under contract or preparing to be
awarded, and 35 projects in the design phase.

The Department has been working on several systemwide initiatives to improve the function and
reliability of City-owned and operated wastewater treatment works. The most significant is the
development of a prioritization system that incorporates available process monitoring data and existing
asset management information to help develop improvement projects and schedule maintenance activities.
The Department is currently working with engineering professionals to develop the infrastructure and
data management tools to begin implementing the program in the near future. To support this initiative
and improve communication between facilities, the Department is also working towards development of a
new cross-facility Supervisory Control and Data Acquisition (“SCADA”) system to improve data flow
across the utility.

System Inspections

Field inspections were performed on Friday, March 15, 2019 on select wastewater facilities. The purpose
of the field inspections was to provide a high-level assessment of the condition, reliability, operations, and
maintenance of major above ground equipment and structures based on direct observations and
discussions with Department staff. Additionally, Burns & McDonnell recently completed the
Department’s wastewater master plan. As part of this comprehensive effort, condition assessments were
performed for critical wastewater system infrastructure, including all six (6) of the wastewater treatment
plants and nearly all the wastewater pumping stations. During these condition assessments, Burns &
McDonnell visited with plant personnel to observe and discuss the physical condition of the facilities
including condition, reliability, operation and maintenance. .

A rating system was used to evaluate the wastewater facilities. Although the process is subjective, this
consistent approach and methodology results in similar outcomes regardless of the facility (treatment
plant, pump station, etc.). The rating system for the facilities used in this report is described in Table 1,
and takes into consideration the condition assessment scoring developed as part of the Master Plan.



BURNS\\MSDONNELL

Mr. Sean Hennessy

City of Kansas City, Missouri
June 11, 2019

Page 4

Table 1 — Rating System

Rating Rating Description

Good The facility is in good condition and provides reliable operation in accordance with
design parameters and requires only routine maintenance.
The facility is operating at or near design levels; however, upgrading and repairs are

Adequate . - . .

needed to provide continued reliable operation.

Poor The facility cannot be operated within design parameters. Major renovations are required
to restore the facility and provide reliable operation.

For this report, six facilities were selected for inspection based on representative service, critical service,
facility capacity, and geographic location. Collectively, the inspected facilities include most of the
treatment facilities and a representative sampling of the pump station infrastructure of the System.
Inspection results regarding these six facilities are summarized in Table 2.

Only visible structures, equipment, and appurtenances above ground or above water were inspected (i.e.
inside of pipe was not inspected). Field inspections were conducted by Burns & McDonnell engineers
who were accompanied by a representative from the Department to lead the tour and provide information
and comments. Material testing was not performed to validate the visual inspection, and pump
flow/pressure testing was not performed to validate performance. An analysis of structural integrity was
not performed at any of the facilities. Table 2 provides a list of the facilities and their associated ratings.

Table 2 — Field Inspection Summary

Wastewater Facility Rating
Blue River WWTF Adequate
Westside WWTF Adequate
Birmingham WWTF Good to Adequate
Line Creek Pump Station Good
Birmingham Pump Station Adequate
Buckeye Pump Station Poor to Adequate

Blue River Wastewater Treatment Facility

The Blue River Wastewater Treatment Facility (the “Blue River WWTEF”) is the largest facility operated
by Kansas City, MO and is located at 7300 Hawthorne Road, on the south side of the Missouri River. The
permitted average day design capacity is 105 million gallons per day (“mgd”) although the average flow
at the plant is approximately 60 to 70 mgd. The peak treatment flow capacity is approximately 120 mgd.
The preliminary and primary treatment systems were constructed in 1964 and 1965. The secondary
treatment system was designed in 1985, construction began in 1986, and it was placed in service in 1988.
The secondary facilities are located on a site just north of Front Street on the opposite side of [-435.

The Blue River WWTF consists of the Blue River and Northeast Industrial District (the “NEID”)
screening facilities and pump stations, a common grit removal system, primary clarifiers, trickling filters
and secondary clarifiers. The secondary effluent is piped to the Missouri River and a high river effluent
pump station is available to facilitate continued operation during flood conditions. The Blue River



BURNS\\MSDONNELL

Mr. Sean Hennessy

City of Kansas City, Missouri
June 11, 2019

Page 5

WWTF also includes anaerobic digestion and incineration facilities to process and stabilize waste solids
produced at the Blue River, Birmingham, and Westside WWTFs.

The City has recently completed several major improvements at the Blue River WWTP. An odor control
project was completed that included the construction of odor control processes at the Blue River Influent
Screen House, NEID Pump Station and Solids Processing Building. Over the last two years, the City has
systematically rebuilt nine of the centrifugal pumps serving the trickling filter and will finish rebuilding
the remaining three this year. The City is currently in the process of replacing two of the four trickling
filter rotating mechanisms. The City is also currently planning a major solids processing improvement
project that will allow the City to produce a Class A biosolid and permanently shut down the sludge
incineration system.

In summary, the equipment and the buildings are in good to adequate condition, with an overall facility
rating of adequate. General wear is typical of this type of facility. Repairs are regularly scheduled, and
equipment is maintained in working order. Table 3 lists the facilities, the general observations made
during the facility site tour, and the condition rating for that piece of equipment or the structure.

Westside Wastewater Treatment Facility

The Westside WWTTF is a conventional activated sludge treatment plant located near the confluence of
the Missouri and Kansas Rivers. The primary plant was constructed in 1962, the secondary treatment
system was constructed in 1977, and the disinfection facility was constructed in 2012. The permitted
average day design capacity is 22.5 mgd. Recent history indicates the average daily flow is approximately
17.2 mgd with a peak flow of 38.4 mgd.

A major construction project is currently starting that will provide improved primary clarification during
wet weather events, secondary treatment improvements to allow better operator control, a new secondary
clarifier, expanded chlorine disinfection system, and improved solids handling systems. These
improvements are scheduled to be completed in the next 2 to 3 years.

In summary, the equipment and the buildings are in good to adequate condition, with an overall facility
rating of adequate. General wear is typical of this type of facility. Repairs are regularly scheduled, and
equipment is maintained in working order. Table 4 lists the facilities, the general observations made
during the facility site tour, and the condition rating for that piece of equipment or the structure.



BURNS\\MSDONNELL

Mr. Sean Hennessy

City of Kansas City, Missouri
June 11, 2019

Page 6

Table 3 — Blue River Wastewater Treatment Facility Condition Summary

Equipment/Structure

Observations

Condition

Blue River Headworks
& Screening

The new odor control system has mitigated odors produced at the
headworks and adjacent structures. The screens and influent
pumps have been adequately maintained.

Adequate

NEID Headworks &
Screening

No major improvements have been required at the NEID Pump
Station over the last two years. Equipment and structures are in
good to adequate condition.

Good

Grit Removal

Structural improvements have been completed on two of the grit
channels to provide better handling of peak wet weather flows.
Building and mechanical equipment is in generally good condition.

Adequate

Primary Treatment

Equipment and structures are in generally adequate condition and
mechanical equipment has been maintained in good operational
condition.

Adequate

Secondary Treatment

The secondary pumps are currently being rehabilitated to improve
reliability. Six of the twelve were rebuilt in early 2018. Three have
been rebuilt from late 2018 to early 2019, and the final three are
scheduled to be rebuilt this year. The City is currently replacing
two of the four Trickling Filter rotating mechanisms. Buildings
and structures are in good condition. A major electrical
improvements project is planned that will include replacement of
the low voltage switchgear.

Adequate

Disinfection Facilities

All equipment and structures are relatively new and in good
condition.

Good

Effluent Pump Station

The Effluent Pump Station has been performing adequately and
the City did not identify any major improvements required at this
time.

Adequate

Anaerobic Digestion

The Anaerobic Digestion is scheduled to be rehauled as part of a
major solids processing upgrade. The tanks are in good condition
and much of the mechanical equipment has been replaced or
rehabilitated over the last few years.

Good

Incineration

The incineration area houses two multiple hearth furnaces, one of
which is currently operable. The operating furnace is showing
signs of deterioration and is periodically taken out of service for
maintenance. The incinerators continue to be a major O&M cost
but are scheduled to be abandoned once the major solids
processing upgrades are completed over the next several years.

Adequate

Overall Condition

Adequate




Mr. Sean Hennessy

BURNS\\MSDONNELL

City of Kansas City, Missouri

June 11,2019
Page 7

Table 4 — Westside Wastewater Treatment Facility Condition Summary

Equipment/Structure

Observations

Condition

Aerated Grit Basins

Blowers are not operational. Basins do not appear to have any
obvious structural issues, and currently serve as additional
sedimentation.

NA*

Primary Basins

Equipment in generally good condition. Basins do not appear to
have any structural issues. Chemical feed improvements are part of
the current construction project.

Adequate

Aeration Basins

The mechanical surface aerators require frequent maintenance, but
all are in serviceable condition. Basin structures are in good
condition. Planned improvements include enhanced flow control
and biological stability.

Adequate

Final Basins

Basins are in relatively good condition. Monthly and semi-annual
maintenance is performed. One of the skimmer troughs was
recently replaced.

Adequate

Return Activated Sludge

The current RAS pumps are vertical turbine style and susceptible
to clogging. These pumps have been identified as a weekly
maintenance item. The current construction project includes an all
new RAS structure equipped with submersible pumps, which are
much better suited for use with sludge pumping.

Adequate

Disinfection

Facility constructed in 2015 and is in very good condition. The
current construction project will provide expanded disinfection
capacity to enhance wet weather treatment capabilities.

Good

Effluent Pump Station

Constructed in 1997; pumps, sluice gates and structure all in
adequate to good condition.

Adequate

Overall Condition

Adequate

*Since plant personnel indicated that the Department was not actively attempting to restore operation of
the blowers, the condition rating has been deemed NA (not applicable).




BURNS\\MSDONNELL

Mr. Sean Hennessy

City of Kansas City, Missouri
June 11, 2019

Page 8

Birmingham Wastewater Treatment Facility

The Birmingham WWTF is a conventional activated sludge treatment plant located at 10801 N.E. 28th St.